
1

2
3

4

5

7

8

10

11

17

18

20

15

26

27

28

30

31

32

33

34

35

38

39

40

42
43

44

41

48
49

50

51

53

54

55
56

57

58

59

60
61

62
63

72

73

74

75

76

77

78

80

81
80

82

83

84

21

84
85

79

76
37

36

23

52

22

24

26

29

2333M000

Änderungen vorbehalten!

END 130/3.2 PO
120V

05/20

72

71

66

70
69

68
69

65

64

67

) )

46

47
45

12

13

86

6

7

3

6

7

5

4

6
5

1
2

3
4

1

23
4

X

X



0333M000

No. Description Order No. Pcs No. Description Order No. Pcs

1 rotor   complete 7333M100 1 44 o-ring  22x2,5 83000036 1

2 locking ring  28/1,2 80201333 1 45 gear lever 73331542 1

3 grooved ball bearing  6001 2RS 80410032 1 46 screw  M5x12 80201230 1

4 shaft seal ring  10x14x3 83000075 1 47 cylinder pin  5m6x14 80200579 1

5 grooved ball bearing  6000 2Z 80410021 1 48 work spindle 73331420 1

6 stator complete 73338150 1 49 fitting key  5x5x40 80200612 1

7 motor housing 7333M203 1 50 compression spring 80200698 1

8 countersunk screw  M5x12 80201226 2 51 ball  Ø4 80410082 1

9 52 circular level  D14 85000153 1

10 holder 80901010 1 53 grooved ball bearing  6005 2RS 80410061 1

11 screw  AM4x10 80201642 2 54 locking ring  47/1,75 80201336 1

12 brush holder 80201199 2 55 locking ring  25/1,2 80201327 1

13 carbon brush  6,3x16x20L41F13 80700040 2 56 spacer 73331425 1

14 57 shaft seal ring  WASY24x40x7 83000076 2

15 tooth lock washer  A4,3 80200752 1 58 shaft seal ring  22x35x7 83000077 1

16 59 loose wheel 73331460 1

17 self tapping screw  HC 2,9x9,5 80201251 4 60 circlip  SW 18 80200746 1

18 air guiding ring 7333M140 1 61 switch-actuating wheel 73331550 1

19 62 loose wheel 73331470 1

20 screw  M4x6 80201218 1 63 circlip  SW 14 80200747 1

21 dust cap 80601020 1 64 grooved ball bearing  629 80410015 1

22 over current trip  16 A 80500019 1 65 intermediate shaft 73331490 1

23 cover 7343R267 1 66 spring washer  28x14,2x1,25 80200715 2

24 connecting wire 73338187 1 67 clutch complete 73E31493 1

25 68 clutch wheel 73331560 1

26 pair of handle halves 80900211 1 69 brass washer 85000082 2

27 cable grommet 83000004 1 70 driving washer 73331496 1

28 connecting cable  5m 73338262 1 71 nut  M12x1 73E31497 1

29 anti parasite condenser 80500027 1 72 needle sleeve  HK 1010 80420115 2

30 switch 80600507 1 73 notched pin plug  4x12 80200582 1

31 wire locking flange 85000020 1 74 o-ring  90x2 83000173 1

32 self tapping screw  HC 4,2x16 80201271 2 75 end shield of gearing 7333M610 1

33 self tapping screw  HC4,8x25 80201281 3 76 lock washer  5 80201302 8

34 screw  M5x25 80201127 4 77 screw  M5x45 80201220 4

35 cap 7333M240 1 78 side handle 7343P695 1

36 insulating sleeve 7333M224 1 79 mounting panel 7332I270 1

37 screw  M5x40 80201219 4 80 seal ring  1/4" 83000107 2

38 elastic shims 80200702 2 81 ball valve 83000100 1

39 o-ring  26x2,6 83000090 1 82 connecting piece 83000124 1

40 gearbox housing 7333M400 1 83 connecting hose 83000109 1

41 switching complete 7343X545 1 84 seal ring  1/8" 83000106 2

42 switch button 7343X540 1 85 cap screw  1/8" 80201406 1

43 cylinder pin  3m6x10 80200577 1 86 water connector 73RT4950 1

05/20

END 130/3.2 PO - 120 V 




